
Prepared By: 

4994 Lower Roswell Road, Suite 18, Marietta, Georgia 30068

WATER MASTER PLAN 2040

December, 2022



City of Cumming  | Water Master Plan 2040

TABLE OF CONTENTS

EXECUTIVE SUMMARY ......................................................................................................  1
2022 PLAN UPDATES....................................................................................................................................................................2
ACCOMPLISHMENTS....................................................................................................................................................................2
WATER SYSTEM ASSETS VALUE AND RENEW & REPLACEMENT............................................................................ 3
[...]
I The reported value is between the laboratory method detection limit and the laboratory practical quantitation limit.

U Compound was analyzed for but not detected.



City of Cumming  | Water Master Plan 2040  32

Section II - Local Planning Policies

Wetlands and Protected Species
Wetlands are areas where the frequent and prolonged presence of water at or near the soil surface influences 
the kind of soils that form, the plants that grow, and the fish and/or wildlife communities that use the habitat. 
Swamps, marshes, and bogs are several types of readily recognized wetlands.  Many wetland areas within the 
city’s service area are located along major streams such Big Creek, Settingdown Creek and their tributaries.  
Additional wetland areas are also present around the Lake Lanier shoreline. The City of Cumming Code of 
Ordinances provides requirements for jurisdictional determination of wetland areas for all new developments.

In addition to identifying and preserving wetlands, the Georgia Department of Natural Resources Wildlife 
Resources Division maintains some extensive databases of rare species and natural communities in Georgia. 
These rare natural elements are defined as plant and animal populations, natural plant communities, bird nesting 
colonies, caves and other features in nature that are considered important for biodiversity conservation. The 
main databases include biotics data and their location, state wildlife plan, tracked special concern species, high 
priority species, and U.S. and Georgia protected species lists. 

Figure 3 - Protected Wildlife and Rare Natural Elements Hexagons

Within the city’s service area boundary are four overlaid “hexagon” areas ( Hex 105, 125, 126, and 147) defining 
those listings for rare species and rare natural elements within each. An interactive map of the databases can 
be found at https://georgiabiodiversity.org/portal/element_unit_map/hex24/ga_protected and is shown in 
Figure 3. Protected Wildlife and Rare Natural Elements. The four species lists that correspond to each hexagon are 
included as part of this report under the appendix. 



City of Cumming  | Water Master Plan 2040  33

Section II - Local Planning Policies

Figure 3 - Protected Wildlife and Rare Natural Elements Hexagons

Within the city’s service area boundary are four overlaid “hexagon” areas ( Hex 105, 125, 126, and 147) defining 
those listings for rare species and rare natural elements within each. An interactive map of the databases can 
be found at https://georgiabiodiversity.org/portal/element_unit_map/hex24/ga_protected and is shown in 
Figure 3. Protected Wildlife and Rare Natural Elements. The four species lists that correspond to each hexagon are 
included as part of this report under the appendix. 



 

SECTION III  
System Inventory  

and Evaluation



City of Cumming  | Water Master Plan 2040  35

Section III - System Inventory and Evaluation

The following sections detail the existing facilities and infrastructure that comprise the City of Cumming’s water 
system. The system generally consists of the raw water source and related intake facility with the transmission 
main to the Potable Water Production Facility. The treatment facility includes a main treatment plant, clearwells 
for finished water storage, and a peaking plant to assist water production during high water demand periods. 
Finished water is then pumped out to the distribution system which includes elevated storage tanks, fire 
hydrants and booster pump stations where additional water pressure is required.

Raw Water Source
The sole source of raw water for the City of Cumming is surface water from Lake Lanier.  The City of Cumming 
owns and operates the only raw water intake facility (RWIF) in Forsyth County and holds the only easement from 
the U.S. Army Corps of Engineers or storage contract.  The City and Forsyth County share the operational costs 
of the RWIF via the “Water Users Agreement”. The City and County both hold EPD withdrawal permits. The City’s 
withdrawal permit allows for the withdrawal of 21 MGD maximum daily and 18 MGD maximum monthly. Current 
copies of the city’s Raw Water Withdrawal Permit 058-1290-07 (as modified Jun. 2018) and the PWPF Cumming 
Water Production Permits CS1170000 (as modified Jan. 2020) are included under appendix E. 

Normal full pool elevation of Lake Lanier is 1071 MSL and the bottom of the conservation pool is 1035 MSL. In 
2007, the water level in Lake Lanier fell to levels below 1051 MSL and remained at unprecedented low levels for 
much of 2008 and 2009.  At that time, the City of Cumming began, and has since completed construction of, the 
RWIF III.  The new facility, in conjunction with the 78-inch intake pipe which extends approximately 3,000 LF into 
Lake Lanier, allows the City to operate the raw water intake pumps at water levels below the conservation pool 
elevation of 1035 MSL.

Source Water Protection plans have been implemented through the county as the intake area is outside the city’s 
service area. Additionally, the city’s water conservation plans and drought contingency plans have been updated 
and included as part of this master plan.

Raw Water Intake Facility (RWIF)
The City originally withdrew raw water from both Dobbs Creek and Bald Ridge Creek. Then, in the late 1970’s the 
city secured a permit from the U.S Army Corps of Engineers and built the first raw water intake which had the 
ability to withdraw up to 8 MGD from Lake Lanier. In 1989 a secondary backup intake facility was built, and the 
original was decommissioned.

The current intake was commissioned in 2010 allowing withdrawal at lower surface water elevations than 
previous. The current intake was sized to replace the capacity of the second intake, as well as increased demands 
into 2040. The current Intake is designed to accommodate up to eight vertical turbine pumps and has ultimate 
capacity for pumping up to 105 MGD. The original Lake Intake is operational and can be used on a temporary 
basis, if needed; when the City installed an emergency standby generator, the intake was used to supply water 
for approximately two weeks.

The current Intake was configured to ultimately house 8 pumps, but currently has five online. Three are 
designated for the city’s service area use and two are for county use. Future pads are available for the addition of 
3 more pumps and related transmission lines (two for the County and one for the City). Current designated pump 
locations and facility layout is shown in Figure 4 - Raw Water Intake Facility III. If the County requires additional 
pumping capacity, the service delivery strategy allows for such construction if it is dedicated back to the city for 
ongoing maintenance and operation. 

 



City of Cumming  | Water Master Plan 2040  36

Section III - System Inventory and Evaluation

Figure 4 - Pump Configuration at RWI III

From the intake facility, a withdrawal line of 66-inch dia. terminates at a sump pool area with a screened end. 
From the sump pool a second larger 78-inch line installed flat with top of pipe roughly at elevation 1026 reaches 
further out to deeper areas of Lake Lanier to ensure withdrawal capacity during periods of lower lake levels. 

PUMP #10 900 HP
(FUTURE PUMP)

PUMP #8 VFD 900 HP
(UNDER CONSTRUCTION)
(COUNTY)

PUMP #6 900 HP
(COUNTY)

PUMP #1 VFD 450 HP
(COUNTY)

PUMP #2 VFD 400 HP
(CITY)

PUMP #5 VFD 900 HP
(CITY)

PUMP #7 900 HP
(CITY)

PUMP #9 900 HP
(FUTURE PUMP)



City of Cumming  | Water Master Plan 2040  37

Section III - System Inventory and Evaluation

The City uses one 400 HP pump (Pump #2), one 900 HP pump (Pump #5), and one 900 HP pump (Pump #7) to 
deliver raw water to the City’s PWPF. These three pumps have capacity for delivering approximately 25 MGD to 
the City’s PWPF through one 42-inch and a combination of 30-inch and 16-inch DIP mains. The City’s RWIF II, 
which includes two 600 HP pumps, is available for pumping raw water to the City’s water plant.  However, Intake 
II cannot operate at lake levels below 1042 MSL.  Intake III can operate below lake levels of 1035 MSL, the bottom 
of the conservation pool of Lake Lanier.

The County uses one 450 HP pump (Pump #1) and one 900 HP pump to deliver raw water to the County’s water 
plant.  These two pumps can deliver 27 MGD to the County’s plant though their 42/48-inch force main.

Potable Water Production Facility (PWPF)
The city’s Potable Water Production Facility is located on over 31 acres owned by the City of Cumming at 935 
Dahlonega Highway that also includes the City’s Dobbs Creek Park. A recent expansion for the facility in 2009 
brought filtering capacity to 24.1 MGD.  The original plant, since expanded several times, now has maximum day 
capacity of 21 MGD and average day capacity of 18.1 MGD. The facility layout is shown in Figure 5. 

The facility is composed of two components. The first component shown toward SR 9 is an 18 MGD surface water 
production facility. The oldest part of the facility was constructed in 1959 and the newest part of the facility 
was constructed in 1995. Two clearwells were constructed, one for one million gallons and one for two million 
gallons. 

Main processes of the 18 MGD plant consist of chemical addition, flocculation, sedimentation, and filtration. 
The sludge collection system was upgraded in early 2011. The new chemical building was installed in 2021. The 
Powered Activated Carbon (PAC) silo was installed in 2022.

The second component is a 6 MGD package water treatment plant. It is Suez package plant using plate settlers 
and conventional media filtration.

The 2009 expansion utilized a packaged plant for peak flow conditions to add 6 MGD of treatment during 
periods of high demand. The (3) 2.0 MGD Micro-floc Trident units treat turbidity, suspended solids, color, iron, 
manganese, odor, taste and parasites (ie, Giardia lamblia and Cryptosporidium) at lower capital costs than older 
conventional systems while allowing higher flow rates through the plant.

 



City of Cumming  | Water Master Plan 2040  38

Section III - System Inventory and Evaluation

Figure 5 - Potable Water Production Facility Layout

The water production main plant processes are described below and shown on a current process flow diagram 
included in the appendix.

•	 Flow measurement: Parshall flume and sonic flow meter measure incoming volume.

•	 Rapid mix and floc:  Aluminum sulfate, hydrated lime, and polymer are added to cause particulates to 
coagulate and “floc” together. A baffled system of “over and under” plates slows flow and allows increased 
contact time to assist coagulation of floc particles.

•	 Sedimentation basin: From the floc chamber, the sedimentation basin with stainless steel baffles is 
complete, the clarified water is skimmed from the surface of the basin over a weir and gravity fed 
through the multimedia filters.

•	 Filtration: Clarified water is sent through multimedia filters of anthracite coal, well-graded sand, two 
grades of garnet, and three grades of gravel. Periodic back washing keeps the filters clean and continuing 
to filter at high production rates. Backwash filtrate pumped to solids dewatering.

•	 Solids dewatering: Collected basin drainage water, overflows, sludge collection system and filter 
backwash is treated through sludge thickener tanks for complete stabilization and decant flows released 
back to Sawnee Creek which flows into Lake Lanier.

N

SEDIMENTATION
BASINS

2.0 MG CLEARWELL 1.0 MG CLEARWELL

FILTER BUILDING

RAPID MIX &
FLOCCULATION
BASINS

CHEMICAL BUILDING

6.0 MGD
PEAKING PLANT

PAC SILO



City of Cumming  | Water Master Plan 2040  39

Section III - System Inventory and Evaluation

•	 Sludge Processing: Thickened sludge is further processed in conditioning tanks (polymer added) and 
resulting belt pressed solids deposited at Hwy 9 Sludge Holding Ponds.

•	 Post-Flash-Mix: Final “polishing” to meet Federal standards for the Clean Water Act is accomplished with 
addition of fluoride, chlorine, phosphate, and lime.

•	 Storage: Cleaned water is stored in the clearwells on-site at the PWPF and/or in one of the city’s elevated 
and ground storage tanks throughout the distribution system.

PWPF Peaking Plant (6.0 MGD) 
The peaking package plant was added in 2009 to provide additional finished water during higher demand 
periods. The plant includes enhanced coagulation with tube settlers, higher rate settling and adsorption 
clarification, and filtration. The Micro-floc Trident units (by Siemens Water Technologies) provide a higher 
production rate than the existing processes. 

The expansion included a new raw water booster pump station located across Highway 9 from the main 
plant and is dedicated for raw water to the new peaking plant. Prior to processing through the peak plant, pH 
adjustment is made with liquid lime, and coagulant and polymer also added to induce flocculation of particles. 
A sludge recycle flow is introduced near the coagulation point, to aid in floc formation, and serves to maintain a 
more steady-state solids concentration.  

The coagulation with tube clarification reduces influent solids concentration prior to the adsorption clarifying. 
This leaves most coagulated particles in the tube clarifier.  For cold water conditions and periods of high turbidity 
raw water, the tube clarifier provides detention time reducing plant waste volume and improving organics 
removal.  

The settled solids dewatering area treats collected flows from the basin drains, overflows, sludge collection 
system and filter backwash. Settled solids are pumped to two sludge thickeners. The decant water off the sludge 
thickening process is released to Sawnee Creek which then flows to Lake Lanier.  The thickened sludge is further 
processed in conditioning tanks where it is treated with polymer before entering the filter press.  Resulting solids 
are deposited across Highway 9 at the old sludge holding ponds.

PWPF Deficiencies and Recommendations
In 2022, the City proposes to construct new facilities at a high elevation and to replace older treatment processes 
with newer treatment processes: 

1.	 	The City of Cumming proposes to build new clearwell and high service pumping at a higher elevation 
than existing facilities, at approximate elevation 1184 feet versus the approximate elevation of the 
existing facilities, 1140 feet. This is 44-feet higher. These proposed facilities are intended to provide 
redundancy to existing facilities and operations. 

2.	 	The City of Cumming proposes to convert its existing 6 MGD treatment train from conventional media 
filtration to ceramic membrane filtration. It is intended that new treatment will provide a higher level of 
treatment and will provide greater treated flow. 



City of Cumming  | Water Master Plan 2040  40

Section III - System Inventory and Evaluation

Finished Water Storage
Throughout the distribution system, the city currently has five elevated storage tanks, four ground storage tanks, 
and four clearwells located on site at the PWPF. Currently the utilities’ storage is 9.84 MG, including storage tanks 
and clearwells. 

The two clearwells (1 MG and 2 MG) at the PWPF, shown in Figure 5, are circular pre-stressed concrete served by 
three high service pumps. Three high service pumps feed the 1 MG clearwell and two high service pumps feed 
the 2 MG clearwell.  

The City’s property at the PWPF will be fully utilized by treatment processes upon completion of the proposed 6.0 
MG clearwell. Costs of relocating some or all the water treatment facilities is not feasible. The existing facility has 
been expanded over the years and large transmission mains and storage facilities and the distribution network 
have been planned and designed with the current location remaining. Therefore, future upgrades when required 
should consider membrane technology, which uses a much smaller footprint than conventional methods. 

Cumming Utilities has a total of 6.80 MG of finished water storage, to serve its customers, in a combination of 
ground and elevated storage tanks. Table 6 contains a listing of all finished water storage facilities within the 
distribution network and their respective capacity with conveyance. 

Table 6 - Cumming Utilities Finished Water Storage

 DISTRIBUTION SYSTEM STORAGE FACILITIES

LABEL NAME YEAR BUILT / UPGRADE STORAGE CAPACITY (MG)

T1 Elevated Ridge Tank #1 Renovated 2006 1.0

T2 Elevated Ridge Tank #2 Renovated 2006 0.5

T3 Elevated Coal Mountain Tank (State Barn Tank) Renovated 2021 0.5

T4 Elevated Hendix Rd Tank Renovated 2021 1.0

T5 Elevated 2.0 MG Northside Hospital Tank 2020 2.0

G1 Sawnee Mountain Ground Tank #1 Renovated 2003 0.8

G2 Sawnee Mountain Ground Tank #2 Renovated 2003 0.5

G3 Hughes Mountain Rd Ground Tank 2017 0.25

G4 Sawnee Drive Ground Tank 2020 0.25

TOTAL EXISTING DISTRIBUTION STORAGE 6.80

WATER TREATMENT STORAGE FACILITIES

LABEL NAME YEAR BUILT / UPGRADE STORAGE CAPACITY (MG)

C1 Clearwell #1 0.14

C2 Clearwell #2 1996 1.0

C3 Clearwell #3 1996 2.0

TOTAL EXISTING TREATMENT PLANT STORAGE 3.14



City of Cumming  | Water Master Plan 2040  41

Section III - System Inventory and Evaluation

Distribution Network
The City maintains a distribution system of over 300 miles of water lines to consistently deliver clean water to 
the city’s customers. Line sizes range from 2-inch diameter domestic lines to large 36-inch diameter transmission 
mains. Table 7 shows the length of pipe by water line size within the city’s system and as current with the 
included water model for the system. The lines are also represented on the updated Cumming Utilities Water 
System Map with anticipated areas of new and/or updated lines into 2040.

Table 7 - Water Main Sizes and Lengths

 

Booster Pump Stations
Currently the City has seven booster pump stations as part of the distribution system to ensure adequate system 
pressure across the service area. City ordinances also require developments or individual requests for water service 
above elevation 1280 MSL to provide booster pump facilities with proper design and configuration to supply 
proper fire flow pressure to the city’s system. Table 8 shows each pump station and corresponding pump data.

Table 8 - Booster Pump Station Inventory

BOOSTER PUMP STATION

LABEL NAME YEAR BUILT 
/ UPGRADE PUMPS NOTES

FLOW TDH HP

(GPM) (FT) (HP)

B2 Ashebrooke Booster PS
2012 750 114 30 One Fire Pump

170 135 10 Two Domestic Pumps

B3 Mountain Road Booster PS 2017 136 255 20 Two pumps serving Mountain Rd Ground Tank

B4 Tower Road Booster PS Private

B5 Wickersham Booster PS 1994 78 108 5

B6 Sawnee Drive Booster PS 2020 136 255 20 Two pumps serving Sawnee Drive Ground Tank

B6 Old Smithdale Heights Booster PS 2007 To be replaced

Finished Water Raw Water

Diameter (inch) Length (ft) Diameter (inch) Length (ft)

<6  288,847 16  9,120 

6  398,346 30  9,043 

8  906,743 42  6,848 

10  26,223 

12  337,947 

16  63,969 

18  26,269 

24  6,495 

30  2,802 

36  26,120 

48  153 



 

SECTION IV  
Future Demand Forecasts



City of Cumming  | Water Master Plan 2040  43

Section IV - Future Demand Forecasts

Service Area Characteristics & Demographics
The City of Cumming faces many challenges for providing potable water service because of a rapidly growing 
and changing population, a diverse topography and managing and conserving water resources.

The City service area encompasses approximately 52 square miles of land comprised of the corporate limits 
for the City of Cumming which is 5.5 square miles, plus 46.5 square miles outside city limits for unincorporated 
Forsyth County. Generally, the service area is bounded by Bethelview Road and Dr. Bramblett Road to the west, 
Highway 369 to the north, Bald Ridge Creek and the Gwinnett County line (along Chattahoochee River) to the 
east and Highway 20 and Georgia 400 along the south.  

While the service area has expanded well beyond the city limits, this growth and trend are expected to 
continue. Proximity to Lake Lanier coupled with major travel routes through the city will continue to be strong 